DUST COLLECTOR 70 GALLON, 2 HP

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "DUST COLLECTOR 70 GALLON, 2 HP"

Transcription

1 DUST COLLECTOR 70 GALLON, 2 HP Model ASSEMBLY AND OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA Visit our Web site at Copyright 2001 by Harbor Freight Tools. All rights reserved. No portion of this manual or any artwork contained herein may be reproduced in any shape or form without the express written consent of Harbor Freight Tools. For technical questions and replacement parts, please call Revised Manual 05/03

2 Specifications Motor 2 HP, 20 AMPS Peak, Single Phase, 60 Hz, 110 Volts RPM s 3450 Power Cord 6 2, 16 AWG x 3C Gauge Bag Dimensions Top = 19-1/2 Dia. x 30 L, Bottom = 19-1/2 Dia. x 30-7/8 L Intake 4 Inch ID Exhaust Diameter 4 Inch ID With Screen Overall Dimensions 75-1/2 H x 33 L x 22 W 2 Collection Bags, 4 Swivel Casters, 2 Hex Wrenches C US Save This Manual You will need the manual for the safety warnings and precautions, assembly instructions, operating and maintenance procedures, parts list and diagram. Keep your invoice with this manual. Write the invoice number on the inside of the front cover. Keep the manual and invoice in a safe and dry place for future reference. Safety Warnings and Precautions WARNING: When using tool, basic safety precautions should always be followed to reduce the risk of personal injury and damage to equipment. Read all instructions before using this product! 1. Avoid working alone. If an accident happens, an assistant can bring help. 2. Avoid electrical shock. Prevent body contact with grounded surfaces such as pipes, radiators, ranges, and cabinet enclosures when testing voltages. Do not tamper with grounded plug. 3. Keep work area clean. Cluttered areas invite injuries. 4. Observe work area conditions. Don t expose to rain. Keep work area well lighted. Only use Dust Collector on dry surfaces. 5. Keep children away. Children must never be allowed in the work area. Do not let them handle Dust Collector, or extension cords. 6. Store idle equipment. When not in use, Dust Collector must be stored in a dry location to inhibit rust. Always lock up Dust Collector and keep out of reach of children. Rev 10/06 SKU Page 2 REV 02/02; REV 05/03 REV 04/05

3 7. Dress properly. Do not wear loose clothing or jewelry as they can be caught in moving parts. Protective, electrically nonconductive clothes and nonskid footwear are recommended when working. Wear restrictive hair covering to contain long hair. 8. Use eye and ear protection. Always wear ANSI approved impact safety goggles and dust mask or respirator. 9. Do not overreach. Keep proper footing and balance at all times. Do not reach over or across electrical cables or vacuum hoses. 10. Maintain tools with care. Inspect tool cords periodically and, if damaged, have them repaired by an authorized technician. 11. Use the right Dust Collector for the job. Do not attempt to force a small Dust Collector to do the work of a larger industrial Dust Collector. There are certain applications for which this Dust Collector was designed. Do not modify this Dust Collector and do not use this Dust Collector for a purpose for which it was not intended. 12. Stay alert. Watch what you are doing; use common sense. Do not operate Dust Collector when you are tired. 13. Check for damaged parts. Before using any tool, any part that appears damaged should be carefully checked to determine that it will operate properly and perform its intended function. Check for alignment and binding of moving parts; any broken parts or mounting fixtures; and any other condition that may affect proper operation. Any part that is damaged should be properly repaired or replaced by a qualified technician. Do not use the tool if any switch does not turn On and Off properly. 14. Replacement parts and accessories. When servicing, use only identical replacement parts. Use of any other parts will void the warranty. Only use accessories intended for use with this tool. Approved accessories are available from Harbor Freight Tools. 15. Do not operate tool if under the influence of alcohol or drugs. Read warning labels on prescriptions to determine if your judgment or reflexes are impaired while taking drugs. If there is any doubt, do not operate the tool. 16. Use proper size and type extension cord. If an extension cord is required, it must be of the proper size and type to supply the correct current to the tool without heating up. Otherwise, the extension cord could melt and catch fire, or cause electrical damage to the tool. This tool requires use of an extension cord of 0 to 15 amps capability (up to 50 feet), with wire size rated at 16 AWG. Longer extension cords require larger size wire. If you are using the tool outdoors, use an extension cord rated for outdoor use. (signified by WA on the jacket). SKU Page 3 REV 05/03

4 17. Take caution as some woods contain preservatives such as copper chromium arsenate (CCA) which can be toxic. When using these materials extra care should be taken to avoid inhalation and minimize skin contact. 18. Maintenance. For your safety, maintenance should be performed regularly by a qualified technician. Note: Performance of this tool (if powered by line voltage) may vary depending on variations in local line voltage. Extension cord usage may also affect tool performance. Warning: The warnings, cautions, and instructions discussed in this instruction manual cannot cover all possible conditions and situations that may occur. It must be understood by the operator that common sense and caution are factors which cannot be built into this product, but must be supplied by the operator. Unpacking When unpacking, check to make sure the parts listed on page 6 are included. If any parts are missing or broken, please call Harbor Freight Tools at the number on the cover of this manual. WARNING: This product contains or, when used, produces a chemical known to the State of California to cause cancer and birth defects or other reproductive harm. (California Health & Safety Code , et seq.) Assembly Your Dust Collector will require complete assembly prior to use. It is important that you read the entire manual to become familiar with the product BEFORE you use the Dust Collector. Before assembling the Dust Collector be sure that you have all parts described in the Parts List and Assemby Diagram. Step 1) Place Caster (#1) in place on the underside corner of the Base Plate (#3). For all four (4) corners of the Caster (#1) insert one Hex Screw (#23) through Washer (#16) down into Base Plate (#3) and through Caster (#1). Thread on Nut (#19). Repeat for the remaining three (3) Casters (#1). Step 2) Attach the first Collector Support (#14) to the Base Plate (#3). Line up the Collector Support (#14) with holes on edge of the Base Plate (#3). Insert Hex Screw (#6) down through Washer (#4), Base Plate (#3) and secure in place with Nut (#2)-seeFigure 1 on the following page. SKU Page 4 REV 07/02 REV 05/03

5 Base Plate (#3) Hex Screw (#6) Figure 1 Collector Support (#14) Motor (#8) Motor Base (#5) Figure 2 Collector Support (#14) Hex Screw (#6) Step 3) Attach the second Collector Support (#14) through the inside holes near where the Motor Base (#5) will be mounted-see Figure 2. Insert Hex Screw (#6) down through Washer (#4) and Base Plate (#3) and secure in place with Nut (#2)- see Figure 2. Step 4) The Fan Housing (#38) is attached to the Motor (#8) and Motor Base (#5) as a single unit. Secure the Motor Base (#5) to the Base Plate (#3) using six (6) Hex Screws (#6), six (6) Washers (#4) and six Nuts (#2)-see Figure 2 and 3. Figure 3 Fan Housing (#38) Motor (#8) Hex Screw (#6) Motor Base (#5) Base Plate (#3) Step 5) Set the Packing (#29) on top of the rectangular opening on the Fan Housing (#38) (see Step 4). Set the Outlet (#30) on top of the Fan Housing (#38) and Packing (#29)-see Figure 4. Slide Washer (#16) onto Hex Screws (#15) and thread into the six (6) holes in the lip of Outlet (#30), Fan Housing (#38) and Packing (#29). Secure in place with Nuts (#2)-see Figure 4. SKU Page 5 REV 05/03

6 Hose (#32) Figure 4 Hose Clamp (#31) Outlet (#30) Packing (#29) Hex Screws (#15) with Washer (#16). Secure with Nuts (#2) Fan Housing (#38) Step 6) Connect the Upper Bag Support (#13) to the Collector Support (#14) and Collector (#33). Thread in both Hex Screws (#6) through the Collector Support (#14) and through the Upper Bag Support (#13) and into the Collector (#33)-see Figure 5. Figure 5 Collector (#33) Upper Bag Support (#13) Hex Screws (#6) Collector Support (#14) Step 7) Slide the Hose Clamp (#31) onto the Hose (#32). Slide Hose (#32) with Hose Clamp (#31) onto the Outlet (#30). Once the Hose (#32) is in place, tighten the screw on the Hose Clamp (#31) until the Hose (#32) is securely fastened to the Outlet (#30)-see Figure 4. Step 8) Slide the Hose Clamp (#31) onto the other end of the Hose (#32). Slide the top opening of the Hose (#32) over the duct in the Collector (#33). Tighten the screw on the Hose Clamp (#31) until the Hose (#32) is securely fastened. Step 9) Place the Filter Bag (#35) on top of the Collector (#33). Once the Filter Bag is in place, adjust the clamp so that the clip rests between the teeth. Press the clamp down to lock in place. Extend the bag so that the loop on the top hangs on the Upper Bag Support (#13). SKU Page 6 REV 05/03

7 Step 10) Place the Collection Bag (#36) on the bottom of the Collector (#33) and secure it with a clamp as in step 9. Step 11) Attach the Handle (#37) to the Collector (#33) with Nut and Bolt (#39)-see Figure 6. Figure 6 Nut and Bolt (#39) Handle (#37) Operation This unit is designed for use with an existing dust system, or you can construct a new system. 1. If constructing a new system, connect 4 vent pipe (not included) to the 4 Inlet (#24) Determine the size of the dust ports on your tools and run vacuum hoses (not included) from each tool to an appropriate sized adapter (not included), and into the 4 vent pipe (not included). Warning! Do not tamper with or remove the grounding pole on the plug. You must use this unit with a 3 pole receptacle. If you use an extension cord, it must meet amperage specified (16 AWG), and the cord must be 3 pronged. 2. Make sure the Collection Bag (#36) is on tight and not leaking. Switch on the unit using the toggle Switch (#9). 3. During operation, periodically check how full the Collection Bag (#36) is. Do not let it fill more than 3/4 full. A completely full bag puts a lot of stress on the bag and the belt. 4. To change Collection Bag (#36), wear ANSI approved impact safety goggles, and a dust mask. Remove the Belt (#34) and empty the bag. Replace the Belt (#34). SKU Page 7 REV 05/03

8 Parts List Part No. Description Part No. Description 1 Caster, 3 lockable 20 Washer, M10 2 Nut, M Hex Screw, M10-1.5x16 3 Base Plate 22 Turbo Fan 4 Washer, M8 23 Hex Screw, M6-1.0x10 5 Motor Base 24 Inlet 6 Hex Screw, M8-1.25x16 25 Inlet Cover 7 Power Cord 26 Hex Screw, M6-1.0x20 LH 8 Motor, 110V, 60Hz, 2HP 27 Washer 9 Switch 28 Hex Screw, M8-1.25x8 10 Screw 29 Packing 11 Hex Wrench, 4mm 30 Outlet 12 Hex Wrench, 5mm 31 Hose Clamp 13 Upper Bag Support 32 Hose 14 Collector Support 33 Collector 15 Hex Screw, M6-1.0x20mm 34 Belts 16 Washer, M6 35 Filter Bag 17 Key 36 Collection Bag 18 Packing 37 Handle 19 Nut, M Fan Housing 39 Bolts & Nuts for Handle 40 Hex Wrench Maintenance 1. Check the integrity of the 3 prong plug and cord. Make sure the grounding pole is not bent and the cord isn t torn or frayed. 2. Check your Collection Bags (#36) prior to each use for tears or fraying. Replace if necessary. 3. Periodically tighten the Belts (#34) and Hose Clamps (#31). 4. Keep the Motor (#8) clean of dirt and debris. PLEASE READ THE FOLLOWING CAREFULLY THE MANUFACTURER AND/OR DISTRIBUTOR HAS PROVIDED THE PARTS DIAGRAM IN THIS MANUAL AS A REFERENCE TOOL ONLY. NEITHER THE MANUFACTURER NOR DISTRIBUTOR MAKES ANY REPRESENTATION OR WARRANTY OF ANY KIND TO THE BUYER THAT HE OR SHE IS QUALIFIED TO MAKE ANY REPAIRS TO THE PRODUCT OR THAT HE OR SHE IS QUALIFIED TO REPLACE ANY PARTS OF THE PRODUCT. IN FACT, THE MANUFACTURER AND/OR DISTRIBUTOR EXPRESSLY STATES THat ALL REPAIRS AND PARTS REPLACEMENTS SHOULD BE UNDERTAKEN BY CERTIFIED AND LI- CENSED TECHNICIANS AND NOT BY THE BUYER. THE BUYER ASSUMES ALL RISK AND LIABILITY ARISING OUT OF HIS OR HER REPAIRS TO THE ORIGINAL PRODUCT OR REPLACEMENT PARTS THERETO, OR ARISING OUT OF HIS OR HER INSTALLA- TION OF REPLACEMENT PARTS THERETO. NOTE: Some parts are listed and shown for illustration purposes only and are not available individually as replacement parts. SKU Page 8 REV 08/02 REV 09/02 REV 05/03 REV 02/05

9 Assembly Drawing 37 #39 Bolt and Nut for Handle #2 (hidden from view) 38 6 SKU Page 9 REV 08/02 REV 09/02 REV 05/03 39

10 LIMITED 1 YEAR / 90 DAY WARRANTY Harbor Freight Tools Co. makes every effort to assure that its products meet high quality and durability standards, and warrants to the original purchaser that for a period of ninety days from date of purchase that the engine/motor, the belts (if so equipped), and the blades (if so equipped) are free of defects in materials and workmanship. Harbor Freight Tools also warrants to the original purchaser, for a period of one year from date of purchase, that all other parts and components of the product are free from defects in materials and workmanship (90 days if used by a professional contractor or if used as rental equipment). This warranty does not apply to damage due directly or indirectly, to misuse, abuse, negligence or accidents, repairs or alterations outside our facilities, normal wear and tear, or to lack of maintenance. We shall in no event be liable for death, injuries to persons or property, or for incidental, contingent, special or consequential damages arising from the use of our product. Some states do not allow the exclusion or limitation of incidental or consequential damages, so the above limitation of exclusion may not apply to you. THIS WARRANTY IS EXPRESSLY IN LIEU OF ALL OTHER WARRANTIES, EXPRESS OR IMPLIED, INCLUDING THE WARRANTIES OF MERCHANTABILITY AND FITNESS. To take advantage of this warranty, the product or part must be returned to us with transportation charges prepaid. Proof of purchase date and an explanation of the complaint must accompany the merchandise. If our inspection verifies the defect, we will either repair or replace the product at our election or we may elect to refund the purchase price if we cannot readily and quickly provide you with a replacement. We will return repaired products at our expense, but if we determine there is no defect, or that the defect resulted from causes not within the scope of our warranty, then you must bear the cost of returning the product. This warranty gives you specific legal rights and you may also have other rights which vary from state to state Mission Oaks Blvd. PO Box 6009 Camarillo, CA (800) SKU Page 10 REV 07k

ROUTER TABLE INSERT ASSEMBLY AND OPERATING INSTRUCTIONS

ROUTER TABLE INSERT ASSEMBLY AND OPERATING INSTRUCTIONS ROUTER TABLE INSERT 94331 ASSEMBLY AND OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at http://www.harborfreight.com Copyright 2006 by Harbor Freight Tools. All

More information

tire inflator with pressure gauge

tire inflator with pressure gauge tire inflator with pressure gauge Model 95583 Assembly And Operation Instructions Due to continuing improvements, actual product may differ slightly from the product described herein. 3491 Mission Oaks

More information

OAK WORKBENCH WITH 2 DRAWERS

OAK WORKBENCH WITH 2 DRAWERS OAK WORKBENCH WITH 2 DRAWERS Model 93991 ASSEMBLY Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

PNEUMATIC PLANISHING HAMMER

PNEUMATIC PLANISHING HAMMER PNEUMATIC PLANISHING HAMMER 94847 ASSEMBLY AND OPERATING INSTRUCTIONS Due to continuing improvements, actual product may differ slightly from the product described herein. Distributed Exclusively by Harbor

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

PAINT SPRAY GUN WASHER

PAINT SPRAY GUN WASHER PAINT SPRAY GUN WASHER 94996 ASSEMBLY AND OPERATING INSTRUCTIONS Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious

More information

Mini-led spotlight with magnetic base

Mini-led spotlight with magnetic base Mini-led spotlight with magnetic base Model 95799 Assembly And Operation Instructions Due to continuing improvements, actual product may differ slightly from the product described herein. 3491 Mission

More information

Hydraulic Punch Driver Kit

Hydraulic Punch Driver Kit Hydraulic Punch Driver Kit Item 96718 Instructions and precautions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious

More information

1 HP MINI DUST COLLECTOR

1 HP MINI DUST COLLECTOR 1 HP MINI DUST COLLECTOR 31810 Set up and Operating Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious

More information

staple gun with 5/16 Long staples

staple gun with 5/16 Long staples staple gun with 5/16 Long staples Model 95718 Assembly And Operation Instructions Due to continuing improvements, actual product may differ slightly from the product described herein. 3491 Mission Oaks

More information

PALLET JACK - 2.5 TON

PALLET JACK - 2.5 TON PALLET JACK - 2.5 TON 39939 SET UP AND OPERATING INSTRUCTIONS Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

Flat Bottom Long Ram Hydraulic Jack

Flat Bottom Long Ram Hydraulic Jack Flat Bottom Long Ram Hydraulic Jack 3 Ton 8 Ton 36468 36469 ASSEMBLY & OPERATING INSTRUCTIONS 349 Mission Oaks Blvd., Camarillo, CA 930 Visit our Web site at http://www.harborfreight.com TO PREVENT SERIOUS

More information

Strut Spring Compressor

Strut Spring Compressor Strut Spring Compressor Item 43753 Read this material before using this product. Failure to do so can result in serious injury. SAVE THIS MANUAL. When unpacking, make sure that the product is intact and

More information

TURN TABLES 1.5 TON CAPACITY / 2 PC. Model 45742

TURN TABLES 1.5 TON CAPACITY / 2 PC. Model 45742 TURN TABLES 1.5 TON CAPACITY / 2 PC. Model 45742 OPERATING INFORMATION 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at http://www.harborfreight.com Copyright 2001 by Harbor Freight Tools.

More information

Electric Hoist 44006

Electric Hoist 44006 440 lb./ 880 lb. Electric Hoist 44006 SET UP AND OPERATING INSTRUCTIONS Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

Digital Fingerprint safe

Digital Fingerprint safe Digital Fingerprint safe Model 96846 Operation Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from the product

More information

7 FUNCTION DIGITAL MULTIMETER

7 FUNCTION DIGITAL MULTIMETER 7 FUNCTION DIGITAL MULTIMETER 90899 OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at http://www.harborfreight.com Copyright 2004 by Harbor Freight Tools. All rights

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

Air vacuum pump with r134a & r12/22

Air vacuum pump with r134a & r12/22 Air vacuum pump with r134a & r12/22 Model 96677 Set up And Operating Instructions To prevent explosion, serious injury, and death: Service of air conditioning systems must be done only by trained and experienced

More information

3/4 PIPE CLAMP WITH STAND

3/4 PIPE CLAMP WITH STAND 3/4 PIPE CLAMP WITH STAND Model 94053 ASSEMBLY AND OPERATING INSTRUCTIONS (3/4 DIAMETER PIPE NOT INCLUDED.) 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at: http://www.harborfreight.com

More information

Instructions and precautions. Fork Height. Visit our website at: http://www.harborfreight.com

Instructions and precautions. Fork Height. Visit our website at: http://www.harborfreight.com Pallet Jack Item 68760 / 68761 Instructions and precautions Specifications Capacity Control Lever Fork Height Fork Length Fork Width Maximum Minimum Width over Forks Steering Wheel Dia. 2-1/2 Ton (5,000

More information

Cylinder Leak- Down Tester

Cylinder Leak- Down Tester Cylinder Leak- Down Tester Item 94190 INSTRUCTIONS AND PRECAUTIONS Visit our website at: http://www.harborfreight.com When unpacking, make sure that the product is intact and undamaged. If any parts are

More information

Table of Contents WARNING SYMBOLS AND DEFINITIONS

Table of Contents WARNING SYMBOLS AND DEFINITIONS Table of Contents SAFETY INSTALLATION OPERATION MAINTENANCE Safety... 2 Specifications... 4 Installation... 5 Operation... 8 WARNING SYMBOLS AND DEFINITIONS Maintenance... 9 Parts List and Assembly Diagram...

More information

COMPRESSED AIR DRYER

COMPRESSED AIR DRYER COMPRESSED AIR DRYER Model 40211 ASSEMBLY and OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at http://www.harborfreight.com Copyright 2002 by Harbor Freight Tools.

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

Seven function digital multimeter

Seven function digital multimeter Seven function digital multimeter 98025 Set up And Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

1 Ton Telescoping Gantry Crane

1 Ton Telescoping Gantry Crane 1 Ton Telescoping Gantry Crane 41188 Gantry Crane Read this material before using this product. Failure to do so can result in serious injury. SAVE THIS MANUAL. When unpacking, make sure that the product

More information

AIR HYDRAULIC RIVETER

AIR HYDRAULIC RIVETER AIR HYDRAULIC RIVETER Model 93458 Set up And Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

Hand Held Metal Detector

Hand Held Metal Detector Hand Held Metal Detector Model 97245 Set up And Operating Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

PEDAL CAR - GO CART ASSEMBLY & OPERATING INSTRUCTIONS

PEDAL CAR - GO CART ASSEMBLY & OPERATING INSTRUCTIONS PEDAL CAR - GO CART 42822 ASSEMBLY & OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at: http://www.harborfreight.com Copyright 2000 by Harbor Freight Tools. All

More information

1 / 4 IN. FFL x 4 FT. 9 IN. 1 / 2 IN. ACME x 4 FT. 9 IN. Gauge Accuracy +/-2% Set includes Quick Disconnect Valves

1 / 4 IN. FFL x 4 FT. 9 IN. 1 / 2 IN. ACME x 4 FT. 9 IN. Gauge Accuracy +/-2% Set includes Quick Disconnect Valves Specifications Blue (Low) Gauge 0-120 PSI Blue Hose 1 / 4 IN. FFL x 4 FT. 9 IN. Red (High) Gauge 0-500 PSI Red Hose 1 / 4 IN. FFL x 4 FT. 9 IN. Yellow Hose 1 / 2 IN. ACME x 4 FT. 9 IN. Gauge Accuracy +/-2%

More information

1100 LB. ELECTRIC HOIST

1100 LB. ELECTRIC HOIST 1100 LB. ELECTRIC HOIST 93251 ASSEMBLY AND OPERATING INSTRUCTIONS Jib Boom not included. Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may

More information

SUBMERSIBLE PUMP 250 WATTS, WITH FLOAT Model 45014

SUBMERSIBLE PUMP 250 WATTS, WITH FLOAT Model 45014 SUBMERSIBLE PUMP 250 WATTS, WITH FLOAT Model 45014 ASSEMBLY and OPERATING INSTRUCTIONS Drain Water From Basements, Boats, Wells, Shafts, Containers and More! Diagrams within this manual may not be drawn

More information

HYDRAULIC TABLE CART

HYDRAULIC TABLE CART Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

8 ton air/hydraulic long ram jack

8 ton air/hydraulic long ram jack 8 ton air/hydraulic long ram jack Model 94562 Set up and Operating Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

SUBMERSIBLE SEWAGE PUMP 66119

SUBMERSIBLE SEWAGE PUMP 66119 SUBMERSIBLE SEWAGE PUMP 66119 Set up and Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

15GAL STEEL OIL DRAIN WITH 110V PUMP

15GAL STEEL OIL DRAIN WITH 110V PUMP 15GAL STEEL OIL DRAIN WITH 110V PUMP OWNER S MANUAL WARNING: Read carefully and understand all ASSEMBLY AND OPERATION INSTRUCTIONS before operating. Failure to follow the safety rules and other basic safety

More information

Visit our website at: http://www.harborfreight.com. Email our technical support at: tech@harborfreight.com

Visit our website at: http://www.harborfreight.com. Email our technical support at: tech@harborfreight.com 2.5 CFM Vacuum Pump Item 98076 Danger To prevent explosion, serious injury, and death: Service of air conditioning systems must be done only by trained and experienced technician to avoid overfilling.

More information

lamp post light Set up and Operating Instructions

lamp post light Set up and Operating Instructions lamp post light 66240 Set up and Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

1/3 HP Submersible Sump Pump with Vertical Float Switch

1/3 HP Submersible Sump Pump with Vertical Float Switch 1/3 HP Submersible Sump with Vertical Float Switch Item 68476 Specifications Float Switch Operation Height 7.1 IN. ON / 2.8 IN. OFF Electrical Requirements 120V~ / 60Hz / 7.6A Power Length Maximum Capacity

More information

1000-LB. TRAILER JACK OWNER S MANUAL

1000-LB. TRAILER JACK OWNER S MANUAL 1000-LB. TRAILER JACK OWNER S MANUAL WARNING: Read carefully and understand all INSTRUCTIONS before operating. Failure to follow the safety rules and other basic safety precautions may result in serious

More information

SBC90. Abrasive Blast Cabinet Assembly & Operating Instructions

SBC90. Abrasive Blast Cabinet Assembly & Operating Instructions SBC90 Abrasive Blast Cabinet Assembly & Operating Instructions READ ALL INSTRUCTIONS AND WARNINGS BEFORE USING THIS PRODUCT. SAVE THESE INSTRUCTIONS FOR FUTURE REFERENCE. This manual provides important

More information

Pet hair clipper. Model 96822. Diagrams within this manual may not be drawn proportionally.

Pet hair clipper. Model 96822. Diagrams within this manual may not be drawn proportionally. Pet hair clipper Model 96822 Cleaning And Operation Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from the

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

harbor cub Electric Remote Control Airplane Model 92906 assembly & Operating Instructions

harbor cub Electric Remote Control Airplane Model 92906 assembly & Operating Instructions harbor cub Electric Remote Control Airplane Model 92906 assembly & Operating Instructions IMPORTANT: If damage is caused due to a crash, your warranty is void. Visit our website at: http://www.harborfreight.com

More information

MBSAW. Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions

MBSAW. Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions 06/2011 MBSAW Meat Cutting Band Saw With Meat Grinder Assembly & Operating Instructions READ ALL INSTRUCTIONS AND WARNINGS BEFORE USING THIS PRODUCT. This manual provides important information on proper

More information

8" BENCH GRINDER OWNER'S MANUAL

8 BENCH GRINDER OWNER'S MANUAL 8" BENCH GRINDER OWNER'S MANUAL WARNING: Read carefully and understand all INSTRUCTIONS before operating. Failure to follow the safety rules and other basic safety precautions may result in serious personal

More information

ELECTRIC PAINT SPRAY GUN

ELECTRIC PAINT SPRAY GUN ELECTRIC PAINT SPRAY GUN Model 47274 Assembly And Operation Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly

More information

COMPOUND SLIDE MITER SAW W - 12 INCH

COMPOUND SLIDE MITER SAW W - 12 INCH COMPOUND SLIDE MITER SAW W - 2 INCH 4288 ASSEMBLY AND OPERATING INSTRUCTIONS 349 Mission Oaks Blvd., Camarillo, CA 930 Visit our Web site at http://www.harborfreight.com Copyright 2002 by Harbor Freight

More information

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE NG0M Triple Threat 3-in- Game Table 3 IN GAME TABLE Thank 3 in Y Game Table Thank you for your purchase of our product. We work around the clock and around the globe to ensure that our products maintain

More information

National- Spencer Inc.

National- Spencer Inc. 9-27-2010 National- Spencer Inc. 19.2V HEAVY DUTY GREASE GUN PRODUCT SPECIFICATION Charger Input Power 110 VAC Battery Output Power 19.2V Battery Capacity 1500 MAH Battery Pack Charge Time 1 Hour Maximum

More information

PORTABLE REMOTE CONTROL WINCH 12 VOLT - 3,000 LB. CAPACITY

PORTABLE REMOTE CONTROL WINCH 12 VOLT - 3,000 LB. CAPACITY PORTABLE REMOTE CONTROL WINCH 12 VOLT - 3,000 LB. CAPACITY Model 95912 Assembly And Operation Instructions Due to continuing improvements, actual product may differ slightly from the product described

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

12V Diesel Transfer Pump

12V Diesel Transfer Pump 12V Diesel Transfer Pump Item 66784 Read this material before using this product. Failure to do so can result in serious injury. SAVE THIS MANUAL. When unpacking, make sure that the product is intact and

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

Cable Drum Machine. Operation Manual BC260 SERIES. Cleans 1 1/4" to 3" lines up to 50'

Cable Drum Machine. Operation Manual BC260 SERIES. Cleans 1 1/4 to 3 lines up to 50' Cable Drum Machine Operation Manual BC260 SERIES Cleans 1 1/4" to 3" lines up to 50' Used For: Sink, Shower & Floor Drains 42FM " WARNING - Read All Instructions, When Using Electric Tools, Basic Safety

More information

USE &CARE GUIDE. Remote Faucet Pump System. See Important Safeguards on page 2

USE &CARE GUIDE. Remote Faucet Pump System. See Important Safeguards on page 2 Remote Faucet Pump System USE &CARE GUIDE See Important Safeguards on page 2 An exclamation point within an equilateral triangle is intended to alert user to the presence of important operating and maintenance

More information

User s Guide. Oreck Air Purifier with HEPA Filtration. Important! Read this manual carefully, and keep for future reference.

User s Guide. Oreck Air Purifier with HEPA Filtration. Important! Read this manual carefully, and keep for future reference. User s Guide Oreck Air Purifier with HEPA Filtration Important! Read this manual carefully, and keep for future reference. Enjoy Congratulations on your purchase of the Oreck Air Purifier with HEPA Filtration.

More information

Advantium 2 Plus Alarm

Advantium 2 Plus Alarm ADI 9510-B Advantium 2 Plus Alarm INSTALLATION AND OPERATING INSTRUCTIONS Carefully Read These Instructions Before Operating Carefully Read These Controls Corporation of America 1501 Harpers Road Virginia

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

Diesel Engine Compression Tester

Diesel Engine Compression Tester Diesel Engine Compression Tester Item 93644 Read this material before using this product. Failure to do so can result in serious injury. SAVE THIS MANUAL. When unpacking, make sure that the product is

More information

OPERATOR S MANUAL 18 VOLT, 1 HOUR CHARGER

OPERATOR S MANUAL 18 VOLT, 1 HOUR CHARGER OPERATOR S MANUAL 18 VOLT, 1 HOUR CHARGER P110 Your battery charger has been engineered and manufactured to Ryobi s high standard for dependability, ease of operation, and operator safety. When properly

More information

DTM04 TANK MONITOR DTM08 TANK MONITOR Dtm12 TANK MONITOR. Installation and Operation Manual

DTM04 TANK MONITOR DTM08 TANK MONITOR Dtm12 TANK MONITOR. Installation and Operation Manual DTM04 TANK MONITOR DTM08 TANK MONITOR Dtm12 TANK MONITOR Installation and Operation Manual 1 ENGLISH Safety Instructions 2 Features 2-3 Specifications 3 Installation 4-5 Wiring Diagrams 6-7 Warranty 8

More information

WWW.CALIFORNIAAIRTOOLS.COM Customer Support 1-866-409-4581

WWW.CALIFORNIAAIRTOOLS.COM Customer Support 1-866-409-4581 sound proof AIr CoMprEssor CAbInEt owner's MAnuAl spc03 WWW.CALIFORNIAAIRTOOLS.COM Customer Support 1-866-409-4581 TAbLe OF CONTeNTS INTROduCTION IntroductIon 2 Important Safety InStructIonS 5 components

More information

4 in 1 Air Compressor

4 in 1 Air Compressor 4 in 1 Air Compressor Operating Instructions and Parts Manual Model W-1704! This is the safety alert symbol. It is used to alert you to potential personal injury hazards. Obey all safety messages that

More information

Read this material before using this product. Failure to do so can result in serious injury. Save this manual.

Read this material before using this product. Failure to do so can result in serious injury. Save this manual. Electric Drain Cleaner 46769 Set up and Operating Instructions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

Bottom Loading Water Dispenser

Bottom Loading Water Dispenser Bottom Loading Water Dispenser Model # 601000 TO REDUCE THE RISK OF INJURY AND PROPERTY DAMAGE, USER MUST READ THIS MANUAL BEFORE ASSEMBLING, INSTALLING & OPERATING DISPENSER. SAVE THIS MANUAL FOR FUTURE

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, assembly, operating, inspection, maintenance and cleaning procedures. Write the product s

More information

PLASMA CUTTER - 35 AMP

PLASMA CUTTER - 35 AMP PLASMA CUTTER - 35 AMP 45949 ASSEMBLY AND OPERATING INSTRUCTIONS 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our Web site at http://www.harborfreight.com Copyright 2003 by Harbor Freight Tools.

More information

About this Manual. Support for Your Product

About this Manual. Support for Your Product About this Manual We ve added this manual to the Agilent website in an effort to help you support your product. This manual is the best copy we could find; it may be incomplete or contain dated information.

More information

Wireless Indoor/ Outdoor Thermometer

Wireless Indoor/ Outdoor Thermometer Wireless Indoor/ Outdoor Thermometer Owner s Manual Please read before using this equipment. ˆ Contents FCC Information... 3 FCC Declaration of Conformity... 5 Preparation... 5 Installing Batteries...

More information

20 GALLON WET DRY VACUUM

20 GALLON WET DRY VACUUM 20 Gallon Wet & Dry Vacuum 110" Water Lift Vac Motor 24" Front Mount Squeegee Assembly 50' Cord Special Tip Pour Feature Warranty Contractor Tool Kit Includes: Wet p/u Tool, Dry p/u Tool, Crevice Tool,

More information

Name of Equipment Silver King Model SKMCD1P/C1. This equipment chapter is to be inserted in the appropriate section of the Equipment Manual.

Name of Equipment Silver King Model SKMCD1P/C1. This equipment chapter is to be inserted in the appropriate section of the Equipment Manual. Name of Equipment Silver King Model SKMCD1P/C1 This equipment chapter is to be inserted in the appropriate section of the Equipment Manual. Manufactured exclusively for McDonald s By Silver King Refrigeration,

More information

Operating Manual Please Read Before Operating Unit

Operating Manual Please Read Before Operating Unit Operating Manual Please Read Before Operating Unit Model RT2S Wire Stripper & Component Lead Cleaner Service and All Spare Parts Available The Eraser Company, Inc. PO Box 4961/ Oliva Drive Syracuse, NY

More information

The Storm 20-Gallon Wet/Dry Vac

The Storm 20-Gallon Wet/Dry Vac Mercury Floor Machines, Inc. New Equipment Warranty Limited Warranty Mercury Floor Machines, Inc. warrants new equipment against defects in material and workmanship under normal use and service to the

More information

Micron-Master EL Series Fogger

Micron-Master EL Series Fogger Micron-Master EL Series Fogger Instruction Manual Please read and keep these instructions For Models: EL2 Wall Mount EL3 Wall Mount EL4 Wall Mount EL2 Cart Mount EL3 Cart Mount EL4 Cart Mount EL3 Generator

More information

BLAST CABINET ABRASIVE. 59001 Rev 59001-20090526 SAVE THESE INSTRUCTIONS. Important Safety Instructions are included in this manual

BLAST CABINET ABRASIVE. 59001 Rev 59001-20090526 SAVE THESE INSTRUCTIONS. Important Safety Instructions are included in this manual 59001 Rev 59001-20090526 10006 Santa Fe Springs Road Santa Fe Springs, CA 90670 USA Made in China Owner s Manual and Operating Instructions SAVE THESE INSTRUCTIONS Important Safety Instructions are included

More information

USER MANUAL. Bottom Loading Bottled Water Dispenser SAVE THIS MANUAL FOR FUTURE USE. Model # 900172

USER MANUAL. Bottom Loading Bottled Water Dispenser SAVE THIS MANUAL FOR FUTURE USE. Model # 900172 Model # 900172: Page 1 USER MANUAL Bottom Loading Bottled Water Dispenser Model # 900172 TO REDUCE THE RISK OF INJURY AND PROPERTY DAMAGE, USER MUST READ THIS MANUAL BEFORE ASSEMBLING, INSTALLING & OPERATING

More information

MODEL G300 BRAKE BLEEDER

MODEL G300 BRAKE BLEEDER MODEL G300 BRAKE BLEEDER Installation, Operation & Repair Parts Information Branick Industries, Inc. 4245 Main Avenue P.O. Box 1937 Fargo, North Dakota 58103 REV060616 P/N: 81-0035G 1 THIS PAGE INTENTIONALLY

More information

Congratulations on your purchase of the Great Planes SLOT MACHINE, the first truly easy way to cut hinge slots in your model airplanes.

Congratulations on your purchase of the Great Planes SLOT MACHINE, the first truly easy way to cut hinge slots in your model airplanes. INSTRUCTION MANUAL Congratulations on your purchase of the Great Planes SLOT MACHINE, the first truly easy way to cut hinge slots in your model airplanes. The Slot Machine you have purchased is equipped

More information

10 WET TILE/STONE SAW 2.4 HP With Stand

10 WET TILE/STONE SAW 2.4 HP With Stand 10 WET TILE/STONE SAW 2.4 HP With Stand Model 95492 ASSEMBLY AND OPERATING INSTRUCTIONS Due to continuing improvements, actual product may differ slightly from the product described herein. 3491 Mission

More information

OWNER S MANUAL BIG BEAR VORTEX FAN MODEL #BB-1 INTRODUCTION OPERATION SAFETY SERVICE WARRANTY CONTACT SPECIFICATIONS TROUBLESHOOTING

OWNER S MANUAL BIG BEAR VORTEX FAN MODEL #BB-1 INTRODUCTION OPERATION SAFETY SERVICE WARRANTY CONTACT SPECIFICATIONS TROUBLESHOOTING OWNER S MANUAL BIG BEAR VORTEX FAN MODEL #BB-1 INTRODUCTION OPERATION SAFETY SERVICE WARRANTY CONTACT SPECIFICATIONS TROUBLESHOOTING PLEASE READ AND SAVE THESE INSTRUCTIONS - 2 - INTRODUCTION TO THE BIG

More information

Failure to comply with the following cautions and warnings could cause equipment damage and personal injury.

Failure to comply with the following cautions and warnings could cause equipment damage and personal injury. 1.0 IMPORTANT RECEIVING INSTRUCTIONS Visually inspect all components for shipping damage. Shipping Damage is not covered by warranty. If shipping damage is found, notify carrier at once. The carrier is

More information

4-in-1 SWIVEL TABLE. 54in (1.37m) CONTACT INFO Hours. Technical Support Monday to Friday (9:00am to 5pm EST) WARNING:

4-in-1 SWIVEL TABLE. 54in (1.37m) CONTACT INFO Hours.  Technical Support Monday to Friday (9:00am to 5pm EST) WARNING: 54in (1.37m) 4-in-1 SWIVEL TABLE CAUTINotOrecommended N: ELECTRI CALLY OPERATED PRODUCT for children under 8 years of age. As with all electric products, precautions should be observed during handling

More information

Ceiling Mount Air Handler Manual

Ceiling Mount Air Handler Manual www.surna.com 303.993.5271 Ceiling Mount Air Handler Manual Models: CMAH12, CMAH18, CMAH24, CMAH30, CMAH36, CMAH48, CMAH60 Revised: September 2014 Table of Contents Warranty Information 4 Limited Warranty

More information

6 & 12 Volt Battery and Systems Tester with 100 Amp Load

6 & 12 Volt Battery and Systems Tester with 100 Amp Load 6 & 12 Volt Battery and Systems Tester with 100 Amp Load Form No. 841-731 -000 DESCRIPTION This Load Tester tests 6 or 12 volt automotive-size lead-acid batteries under load. It will also test 6 or 12

More information

Auto Feed Screwdriver

Auto Feed Screwdriver ENGLISH (Original instructions) INSTRUCTION MANUAL Auto Feed Screwdriver 684 00607 DOUBLE INSULATION IMPORTANT: Read Before Using. ENGLISH (Original instructions) SPECIFICATIONS Model 684 Screw strip 4

More information

Operating Instructions and Parts Manual Arbor Press ½-, 1-, 2-, 3-, 5-Ton Model No. AP0-M, AP1-M, AP2-M, AP3-M, AP5-M

Operating Instructions and Parts Manual Arbor Press ½-, 1-, 2-, 3-, 5-Ton Model No. AP0-M, AP1-M, AP2-M, AP3-M, AP5-M Operating Instructions and Parts Manual Arbor Press ½-, 1-, 2-, 3-, 5-Ton Model No. AP0-M, AP1-M, AP2-M, AP3-M, AP5-M WALTER MEIER (Manufacturing) Inc. 427 New Sanford Road LaVergne, Tennessee 37086 Part

More information

cbperformance.com Please read this entire brochure prior to installing your CB Performance Products MAGNASPARK II distributor.

cbperformance.com Please read this entire brochure prior to installing your CB Performance Products MAGNASPARK II distributor. - Easy -wire installation with no external spark box necessary, but can be used with one. - Precision CNC machining and hand assembled construction. This is a premium product. - Accurate super hot spark

More information

ANI-64S-xRU. Single Section Wall Cabinet INSTRUCTION MANUAL

ANI-64S-xRU. Single Section Wall Cabinet INSTRUCTION MANUAL ANI-64S-xRU Single Section Wall Cabinet INSTRUCTION MANUAL 122 Rose Ln., Suite 303, Frisco, Texas 75034 TOLL FREE: 1-877-ANEUTRON TOLL: (469) 362-9228 Email: sales@a-neutronics.com A-Neutronics.com SAFETY

More information

RZ Guardrail System Installation Manual

RZ Guardrail System Installation Manual TM RZ Guardrail System Installation Manual RZ Guardrail System Compliance is based on OSHA standards: (Standards - 29 CFR) 1910.23 (e) and (Standards - 29 CFR) 1926.502 (b) Failure to read, understand

More information

Table of Contents. Safety... 3 Specifications... 4 Assembly... 5. Maintenance... 29 Warranty... 32 Parts Lists... 30

Table of Contents. Safety... 3 Specifications... 4 Assembly... 5. Maintenance... 29 Warranty... 32 Parts Lists... 30 Table of Contents Safety... 3 Specifications... 4 Assembly... 5 Maintenance... 29 Warranty... 32 Parts Lists... 30 WARNING SYMBOLS AND DEFINITIONS This is the safety alert symbol. It is used to alert you

More information

Instructions. Complete RPS 2900 Pump Kit for RoadLazer RoadPak Line Striping System 3A1304A ENG. Pressure Relief Procedure.

Instructions. Complete RPS 2900 Pump Kit for RoadLazer RoadPak Line Striping System 3A1304A ENG. Pressure Relief Procedure. Instructions Complete RPS 2900 Pump Kit for RoadLazer RoadPak Line Striping System 3A1304A ENG Model 24G766 Important Safety Instructions For complete warnings and safety instructions see RoadLazer RoadPak

More information

ATS Overhead Table Shelf System INSTRUCTION MANUAL

ATS Overhead Table Shelf System INSTRUCTION MANUAL ATS Overhead Table Shelf System INSTRUCTION MANUAL ATS Overhead Table Shelf System Instruction Manual Warranty Newport Corporation warrants this product to be free of defects in material and workmanship

More information

PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE 6428 REV A 05-21-09

PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE 6428 REV A 05-21-09 PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE. INSTRUCTIONS 1) FOR EZ-ACCESS PATHWAY RAMP WITH HANDRAILS 850 pound weight capacity. Available in 4, 6, 8 & 10 lengths.

More information

INSTALLATION INSTRUCTIONS MULTI-MOUNT KIT Part Number: 75330 Application: Warn HP PowerPlant P/N 71800

INSTALLATION INSTRUCTIONS MULTI-MOUNT KIT Part Number: 75330 Application: Warn HP PowerPlant P/N 71800 INSTALLATION INSTRUCTIONS MULTI-MOUNT KIT Part Number: 75330 Application: Warn HP PowerPlant P/N 71800 Your safety, and the safety of others, is very important. To help you make informed decisions about

More information

TWIN EAGLES ALL WEATHER ELECTRIC RADIANT HEATER

TWIN EAGLES ALL WEATHER ELECTRIC RADIANT HEATER TWIN EAGLES, INC. Defining the Art of Outdoor Cooking TWIN EAGLES ALL WEATHER ELECTRIC RADIANT HEATER OWNER S MANUAL MODEL TEEH-1512 TEEH-2524 TEEH-3524 NEED ASSISTANCE? PLEASE CALL: (562) 802-3488 This

More information

SKILL ATTACK PITCHING MACHINE PATENTS APPLIED FOR INSTRUCTION MANUAL. Includes: OPERATION SETUP USE & CARE SERVICE

SKILL ATTACK PITCHING MACHINE PATENTS APPLIED FOR INSTRUCTION MANUAL. Includes: OPERATION SETUP USE & CARE SERVICE VOLLEYBALL SKILL ATTACK PITCHING MACHINE PATENTS APPLIED FOR INSTRUCTION MANUAL Includes: OPERATION SETUP USE & CARE SERVICE REV032813 SPORTS ATTACK, LLC. 800-717-4251 sportsattack.com WARRANTY STATEMENT

More information